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Name of Sample: Lithium Polymer Battery 853450 3.7V 1500mAh 5. 55Wh
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Consignor: Huizhou HeYing Electronics Technology Co., LTD

*Product Manufacturers Address : Fourth Floor, Jingu Dongli Jinze Industrial Park,
No.41, Hechang West 2nd Road, Zhongkan Gaoxin District, Huizhou City, Guangdong, China

*Product Manufacturers Telephone Number : 18819679588
*Product Manufacturers Email Address: scleich @gg.com
*Product Manufacturers Website: No website

*Test Laboratory Address: No.345, Yunling East Road, Shanghai City, China

*Test Laboratory Website: www.srici.com

*Signature: Name: Zhang Xiao Quan

*Test Laboratory Email Address Or Test Laboratory Telephone Number: 0086-21-52815377
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i REWHR 7 853450 3.7V 1500mAh 5. 55Wh
0 4 AR Chinese
Name of Sample | & o “Lithium Polymer Battery 853450 3.7V 1500mAh 5. 55Wh
English
Tl 1119120072
Sample No.
ES™X V) M AR L FRBAA R AR
Consignor Huizhou HeYing Electronics Technology Co., LTD
AESAE RN T AR R PR AR
Manufacturer Huizhou HeYing Electronics Technology Co., LTD
AR T ik BAEE CTRR s imn@i s R MbrdE T

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38.3

F| 2 AFAE BREE G TRE RSy R0 mnEEm)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
- Ju s :
A*‘“’ ML W, HEEBE
ppearance Silvery and yellow Aluminum-plastics shell
Gri: 3 4B 2019-12-05 LS B 2019-12-13 ~ 2020-01-13
Accepted Date Test Date
T B AL SR AR B0 bl AN BR R L Fe e SR s
= Altitude simulation, Thermal test;Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
28N, ZRMTAREAE (kTR EEHMmENE R Tm)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3briEEER,
Fowy U E=2od The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion Amend. 1 38.3
ERH M (Date):  2020-01-14
Py AT 78 LB R i fiRechargeable Single Cell Battery. /
i
Comment
iP5 M / R 5 48 L
Consignor 516006
g A | R L %ﬁ‘i % Tﬁrﬁ
Approver: Lk Checker: Compiler:
R4

Title:

fil i TH0M (Vice chief engineer)
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A AR B L AR HREZERIATAEFRT pasg | xsgn | &z
N Name of Test Standard requirement or The = Sl
0. - Clause Number of Standard Test Result Conclusion | Remark
BEE (XFapEYERnENT Rk
4 HEF M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | R 1
725 S PIES B
Altitud BET. 1 ; 2y See Appendix 1 (] s
ude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev.6 Amend. 1 Section
38.3 Test T.1
BEE (CTRBERIERNRIE SRR
Sl HEFAD ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [LpE 2
2 Al W 2 R : ks
Thermal test  [uN Manual of Tests and Criteria See Appendix 2 P;ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1. Section
38.3 Test T.2
LA IH LT fabs fmiEif Rl B Wi min
)] HET D ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LI 3
3 Vibrati e . < S See Appendix 3 o /
lbration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
LA O T ks s 5 e
Mk HEFH) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLptak 4
4 HHT4 - See Appendix 4 GXiy /
Shock UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.4
AT LT RRRDEMIEN DRI
#EFN) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LIt & 5
5 SHIEBE T 5 L : 4%
EXterl:lal short UN .P:{a;lual of Tests and Criteria R e Pal._lsf;ed /
circuit ST/SG/AC. 10/11/Rev. 6 Awend. 1 Section h
38.3 Test T.5
E}t{;:[E (KT RBRRMERMERLT bR
E AEFM) ST/SG/AC. 10/11/Rev. 6 Anend. 1 38.3 | k% 6 _
6 Cyfush iAol T See Appendix 6 E 7
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Awend. 1 Section
38.3 Test T.6
A M (X FRRREIERMAE T B Mmbs
o7 ﬁr M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | Wtz 7 "
7 WAGT. 7 . : T
Overcharge UN Manual of Tests and Criteria e PaL:ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7
AT CET Rk RDEm T A% W
2 AEFATD ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLIH% 8
8 | Forced discharge amse Creri See Appendix 8 et /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
o BR3E R A PR : 20°C-23°C  SRBEIRAE /%
Test Environment Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
A A ,
5 Test Item
2 ORBH A L .
Subcontracted Test SexkE | & / R /
Condition Subcontracted | Name Post Code
Laboratory R hk / 9,75 /
Address Tel

VA
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A% 1 RATA L H | sl
No. Name of Test Items | A]titude simulation
HE | HERE PRI Dol RBE A g ik | M| e
% Sample Status RE Fr¥a/E R Fr# /& | Mass Loss | Residual | L%
Sample Mass OoCVv Mass OoCV OCV  |Other
No. /g A% /g /V /% % Event
001 | joyopren® | 276001 | 413 [ 276109 | 4.12 0. 00 99.76 | o
002 | yorrar® | 277504 | 413 | 277519 | 412 0.00 | 99.76 | o
003 | jocrnand | a2r.99s2 | 4130 | 2moeoro | 412 0. 00 99.76 | o
004 | oycran® o larerio | 413 | 276728 | 412 0. 00 99.76 | ©
005 | jyororand | a7.5095 | 413 | 27.6007 | 412 0. 00 99.76 | ©
006 | sereracerd | 28.0299°f  4.13 | 28.0325 | 4. 12 0. 00 9.76 | o
007 | poopaiane  AdPmioses | 413 | 280604 [ 212 0.00 | 99.76 | o
008 | jevopairret 1 28.0824 [ 413 [ 28.0840 | 4.12 0. 00 99.76 | o
009 | sscrera il 27,8792 | & 1580l 7 Ba0cy| 4B 0. 00 99.76 | o
010 | psocracert | 27.6802 | 4.13 | 27.6818 | 4.12 0. 00 99.76 | o
y\ F“EFTMS Spa]c:ft]'.nbtlt;l:]L'kional ly

Bk LR V-RA DMk R-RE FRK 0-RMF. RRA. LMK, AKE. Rk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Ventin g,
No Disassembly,No Rupture & No Fire.
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5 9 AR A B L AR Fe 8NP
No. Name of Test Items Thermal test
#e| #Hansg [SBW B R Al | g g k| M40 S
%5 Sample Status RE |FRLE RE FF#-%, /& | Mass Loss| Residual | TL%
Sample Mass OoCcv Mass oCcv OCV |Other
No. /g A% /g N /% /% Event
001 | joycpaiak® | 276109 | 412 | 27.6040 | .06 0.02 | 98.54 | o
002 | yopaon® o lents19 | 412 | 27.7446 [ 4.06 0.03 98.54 | o
003 | jyepaion® o |2r.9970 | 4120 [ 27.9903 | 4.06 0.02 | 98.54 | o
004 | yepaone |2r.6728 | 412 | 27i6665 | 4.06 0. 02 98.54 | o
005 | joyopmiorw | 276007 | 42 | 27.5940 [ 4.05 0.02 98.30 | o
006 | st i o | 28. 03eamlE o SR e 05 0. 02 98.30 | o
007 | poqopaicrs 280604 | 412 | 28.0530 | 4.05 0.03 | 98.30 | o
008 | peqepoient | ogos40 | 412 | 28.0766 | 4.05 0.03 | 98.30 | o
25CYCSEF L ,
009 | ‘pcrcps el 07, 8306 | A 10@len7 7l B4 0.02 | 98.30 | o
010 | poprronecldilae 6a1s | @12 | 27.6753 | 4.06 0.02 | 98.54 | o
R E This space intentionally

Fix: Lt V=R D-MAR R-ARZ F-R K 0-RiR. LBEA. LMK, LI, RAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5/11
A% . RARE 24 | F)
No. Name of Test Items | vihration
e ak ™ I
*:f-rﬁr ’ﬁ‘cﬁ:'lk?& ﬁ.ﬂﬁﬁ‘! Before R G After )ﬁi‘&lﬁfk i‘"}%@,ﬁ -ﬁ'.—ft}_’..
%5 Sample Status RE FREE| RE FF#8-4, /& | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv ocv Other
No. g A% g IV % /% Event
ICYCTEE TR c .
001 | ocucesi®s 1276040 | 4.06 | 27.6064 | 4.06 0.00 | 100.00 | o
ICYCSE2FE | X
002 | |eroaR® 1977446 | 4.06 | 27.7476 |  4.06 0.00 | 100.00 | o
]C"‘-C.—‘“Aﬁﬂl e v
003 | yececmERm o 127.9903 | 4.06 | 27.9927 | 4.06 0.00 | 100.00 | o
004 | S Rn 27,6665 | 4.06 | 27.6689 | 4.0 0. 00 99. 75 0
005 | g o |27.5940| 4.05 | 27.5966 | 4.05 0.00 | 100.00 | o
25CYCIREATEH ¢ s =
006 | ppeocrct®R® | 98, 0255 4l05 | 28.0276 s, 05 0.00 | 100.00 | o
25CYCTEA A ‘ -
007 | jprpoafi® o 198.0530| 4.05 | 28.0553 | 4.05 0.00 | 100.00 | o
25CYCTEA TR - - -
008 | proaah® 1980766 | 4.05 | 28.0785 | 4.05 0.00 | 100.00 | o
25CYCHEAF5 H H : g
009 | pporoiond bo7.8741 | 405 €197 87560 4. o8 0.00 | 100.00 | o
25CYCSE2TR - -
010 | o qxCEaR o |27.6753| 4.06 | 27.6778 | 4.06 0.00 | 100.00 | o
) F;,-_EI-LThis space intentionally

&k LR V-RA, D-f#4k R-2R% F-R K 0-LER. LBA. TR, AR . RAAKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

§
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5 " AR R B L AR ik
No. Name of Test Items Shock
s sk T ~is
He | mans [l e | REEA | ggik mees |
B5 - RE vin SN )ﬁi F#4-%,/E | Mass Loss | Residual IJ!L?»
El Sample Status
Sample Mass oCcv Mass OoCv OCV | Other
Na: /g A% g A% /% /% Event
001 | yoreren® | 27.6064| 4.06 |27.6039 | 4.05 0.01 99.75 | o
002 | overpere 277476 4.06 | 27.7455 | 4.0 0. 01 9.75 | o
003 | soycpoien® | 27.9927| 4.064 | 27.9900 | 4.05 0. 01 9.75 | o
004 | joycrmeen® | 276689 4.05 | 27.6670 | 4.05 0. 01 100.00 | o
005 | jorermene | 27.5066| 4.05 | 27.5950 | 4.05 0. 01 100.00 | o
006 | mocraaas o | 28 eSS | 25, 02LouE s 0.01 100.00 | o
007 | psorcrrort A 28.0553| 4.05 | 28.0530 | 4.0 0.01 | 100.00 | o
008 | ssevepriire | og o785 | 4.05 | 28.0769 | 4.05 0.01 100.00 | o
009 | pocraiire lo7 8756 | 405, |27.87391| 4.05 0. 01 100.00 | o
010 | ssoacprirrt | 276778 | 4.06 | 27.6756 | 4.05 0. 01 99.75 | o
:l r:7?fiThiS space intentionally
-

left blank

GiE: LR V-RA DMK R F-RXK 0-A#R. LRA. LMK, RKE. AkK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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s 5 RMAR A | sk =

HNo. Name of Test Items External short circuit
Hh s B kA | HRAERHERAE R
Sample No. Sample Status Max. Extemﬁa%Temperature o )

ol ICYéC;Eﬁ?zEEng 57.9 o

=

002 ICYéCfY“Eﬁ?cﬁhgged 57.9 o

003 lCYéCESﬁ?zEfrgcd 58. 1 o

i 1CYEFEEITT:]\ fﬁﬁged 58. 4 o

005 1cvé(\r{;ﬁj—\ ﬁ;gge(j 58. 7 o

i z%c&?lhﬁfb fﬁgiged 57.9 o

a0 2501C Fully eoarged 57.6 S

A 23C$2(:{1ﬁ? iﬁ:iged 58. 0 o

o 23032(1‘55{2:}]\ ﬁ;l:_“ged 08.4 o
BLFZ3 G This space intentionally left

blank

&ik: D-ARR R F-R K 0-LMA. LRK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 ] wAEE L H |

No. Name of Test Items Crush
#‘R’%% #J’nﬂkﬁ: i *‘f’wﬁr%\@ﬁ%i&fg :ﬂ-‘f&-%%
Sample No. Sample Status Mex. ExtemjziICTemperature Other Event

Gx 1(:YICCY5C0%5 (}C%a?a%i ty 213 0

— ICYI{EYSCO%E (i:%éiﬁl%i ty 2L.5 0

G1a JCYICCYﬁ%qf Of?afa% ty 21.5 0

0l4 161C 5% Or?ffi ty 21.5 Y

015 1CY1(:CY5219§ {}C?Ga?arfi ty 2L.3 Y

016 25L‘2Y5(? Yﬁ%@?{iﬁf} ty 2l.3 0

— 25 CZYSS Y5rb%5 gftfafx ty 21.3 0

018 25L?Y5(§ Yﬁ%; G{?‘ﬁ-fi ty 21.9 0

019 25C2‘1:3(§ Y;J;Gfafji ty 21.4 0

vav 25 c?vﬁcr' Ys%%a U(‘baf;d;%l ty 215 0

LF2 This space inbtle;*ijonally left

Fix: D-MA F-RK 0-LMIK, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% ’ BWRE LA | A
No. Name of Test Items | Oyercharge
a5 HaRkA H A%
Sample No. Sample Status Other Event
P
021 lCYCmi?ﬁ% 0
1CYC Fully charged
022 1CYC Fully charged
ICYCSE ATl 0
023 1CYC Fully charged
ICYCHE S uilL 0
024 1CYC Fully charged
. 25CYCTE SR 0
025 25CYC Fully charged
— 25CYCE S Al 0
026 25CYC Fully charged
027 25CYC5E 4 7 i 0
25CYC Fully charged
028 25CYCHREA Rl o
25CYC Fully charged
LRz This space intentionally left blank

&k D-fRIK F—A K 0-AfBik. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 AR R B L AR SR TS,

No. Name of Test Items Forced discharge

Haths HERE Ty
Sample No. Sample Status Othex Evasit

029 1cYC IFL:E?%;iFEarged 0

030 1cyYe llflrlclj_?%i{i?arged 0

031 1CYC IFCL?chl‘)‘r;EfiEi}i?arged 0

032 1cYC chqucl;_?ﬁffcrEargcd Y

033 1CYC IFC.?(lC]J\h j;%citl&arged 0

034 1CYC IF(i?;Cl};ﬁ ﬁiﬁfcfarged 0

, IOYCR AR 8 N

035 ICYC Fully discharged s
036 1CYC IF(:I;.CI):'E jl:]}i?drgcd 0

037 1CYC chl?;Ciiji?iﬁfcr}?arged 0 _\
038 1Y€ 1Fcu71c1*-,;g ﬁiffr[f%ar'ged 0 .
039 25m’t‘??ﬂﬁ?iﬁg&m-ged £

040 2SCYL?5F(:T1(:1%§;§JE&rgEd 0

041 ZGCYFZEFEJIC])\L ﬁiﬁfcit?arged 0

042 25(‘.Y(;25F(3’1C1}:z fiffcft?argcd 0

043 25C\'C?5ri?iciiﬁ ﬁijfcl}%arged 0

044 25(:\{1"%1?1(:1};? iij;ilflllarged 0

045 _ 25CYCTERTH . 0

25CYC Fully discharged

046 25CY625£;1YICI%%;§Earged 0

047 25(:\!025131(:1?%&?5‘@@ 0

048 25CYC251~PUYICI§E%:EC?arged 0

#iE: D-fRik F-RXK 0-Rfh. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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